LOMBARDINoup: 10LD

A KOHLER. COMPAEhgine: 10LD 400-2 Drawing: E

CRANKCASE/GEAR COVER/MOUNTS

POS. |CODE DESCRIPTION Qty
1 6850.102 stud
2 1510.708 CRANKCASE
3 4670.058 copper gasket diam. 8,2X12X1,5
4 1770.042 bolt M 8 X 1,25 X 10
5 765.111 threaded plug
6 732.077 screw M 8 X 70
7 4776.089 gasket
8 (————— » support

O
o
(@]
()]
(@)
(@]
[\)
(&)

panel

bolt M 6 X 1 X 10
locating dowel
plug

gasket

eXpansion plug

I
N S S o)

s O+
O J O B
O O ® o o
or ooo
oo ooo
g 0 01O
N R WO

15 730.032 screw M 8 X 45

16 2751.095 blanking plate

17 1201.027 rubber o0il seal

18 732.063 screw M 8 X 35 0
19 1213.321 0oil seal (front) 42X58X10

20 4776.087 auXiliary hous.gasket

21 2751.096 cover

22 7625.010 washer diam. 8

23 3240.018 nut M 8

[\)
[Ny
Y
[Ny
[\)
O
(@]
w
w

engine mount

ORrRPMWWRRREPRPRPRPRELWRRPRPRELFOMNROR WR R REPRP®

25 7565.011 washer diam.10 6
26 1780.007 bolt M 10 X 1,5 X 35 6
277 (————— » stud

printed by LOMBARDINI: 11/08/2010 - 1




Engine: 10LD 400-2 Drawing: E

15 16 17 18 19 20 21 22 23

printed by LOMBARDINI: 11/08/2010



